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Horps MILLINSPECTION CERTIFICATE EARE BABOA 27 YES 2658 K| 683-040
CONTRACT(P/O) NO. : 87799-00 200016817 MILL INSPECTION CERTIFICATE (ULSAN PLANT)  : #265 YUMPO-DONG, BUK-KU, ULSAN, KOREA
23 2 AN TEL:82-52-280-014, FAX:82-52-287-8916
COMMODITY : ER.W. STEEL PIPE CUSTOMER ° HEARA HEAN HED BAE 28-6HI Xl 137-004
HER (SEQUL OFFICE) . 28-6, JAMWON-DONG, OREA
- SPECIFICATION * API 5L X42/API 5LB PSL1 SEOCHO-KU, SEOUL 137-804, K
‘ 42/API 5LB PSL1/ASTM AS3B/ASME SAS3B TEL:82-2-2112-0114, FAX:82-2-775-7095
saNE coAE
RIFAI@ TENSILE TEST SeE®(%)
suay (Gage Length : 2 INCH) CHEMICAL COMPOSITION bt EsT coAtNa
EE] -
54 STATIC A
e OIMENSION QTJAQN 5% | TEsT azzs | o HARD | g & ot w2
PIPE 23 x % x Yol ~Tiry [WEIGHT Bads | gage | JENSIE | O | wbn | AR | waw | mue feen-
enp | (OUTDIA x THICK x LENGTH) HEATNO. | “vieLo cls|m|elsfoufm|aim|v|n|w Al |cea| NESS | apson- | HEE fweent | OP | amk
STRENGTH ') aep | SEAR | oFzinc | Tesr
R BT gy ENERGY COAT
PSl | %5 L
=1 | =2 %3 w4 | (rce) | ka) 26 Mpa/PSi % | =8 100 *1000 X100 x1000 | Hv | JoulE | % o |kl %5
EBBE|NB|  18° X 0.375" X 21.000' a7 | 24,833 [1.490( G | cazie4r 330 | 485 | 504 | 35 6|1 {7w|13|wo]2|1|{2|1]m|[m|m
&8.300 | 71.100 | 72500
EBBE|NB| 18" X 0.375" X 42.000' 26 | 34900 [1.480] G | CB21647 330 | 485 | 508 | 36 6|1 ]w|wlw]|2|1|z2]|1]m|{m|m
48,300 | 71,100 | 78.600
11 | 14766 [1480f @ | cBaress 336 | 475 | 492 | 37 wjrfmfie|w|2|z)1]1|mw{m|m
48,300 | 62,700 § 75100
EBBE|NB| 18" X 0.500" X 42.000' 7 | 12.460 {1,980| G | ca21e4e 305 | 475 | a95 | 38 wis{mlwis|e|z2f2]1 |1 |wm|m|Tm
44,000 | 68,700 | 72,500
EBBE|NB| 24" X 0.250° X 42.000' 2 | 2430 | 700 | @ | 82705386 465 | 530 | 550 | 39 rjelm|r|sial2{1 |1 |m|m{m
66,800 | 78.800 | 79.800
TOTAL —~ 83 | 89,407
HEAT VISUAL & FLATTENING. BEND. R-FLATTENING FLARING NONDESTRUCTIVE TEST
¥10 M [ *Y ot deer | *12 TATIENNG. SEND: | wia A 14 ps %15 e w6 RMT W17 CRUSHTEST | ™18 DRIFTTEST | 18  FLANGE TEST
GOOD GOOD GOOD GOOD GOOD
NOTE 1 %1 Type of Ep. End 448 W2 NENorminal Bore BH 3. OD:OURKe Dlameter %3 Unit &9 (M:mm, [inch) *4 Unlt & ‘Meter, F:Feet, l:inch,
EB:EAW Black End | ABISAW Black TC:Thread Coupling %5 G:GOOD %6 L:Longltudinel &% 8. TTransverse AFYE %7 B:Base Metsl 2XI, W:Weld Part B2
EA:ERW RE:8AW RG:Roll Grooving
EG:ERW Galvanizing| RS:SAW Sprlal VG:Victaulic Grooving 8 H:Heat(Ladle) Analysis SIRIE &, P:Product Anslysls HE¥ &, WP:Weld Product Analysis 88 % RiEpal %8 CEQ=C+Mn/6+(NH-Cu)/15+(Cr+Mo+V)/5 SItE L8
ECEAW Bl — -
ad PE:Plgin End PC:Plein End + Coupled %10:Heat Treatment 22| %11 Visual & Diemension Test 80! & R42A %12 Flattening/Bend/Guided Bend Test BIY/ME/SBA Y
m:.ad Gahanizha| ge pavel €nd P8:Plain End + Bevel End #13:Reverse Aattsning Test AIMAIG %14 Flaring Test Y#AlY 15 Nondesiructive Test Hi I3l & Ab
FENERW Galvanizs
ENEAW Galvanizia] T:Thiead End BO:Bell End % 16:Rosidual Megnetiam Test SR KIZAIZ ¥17:Crush Test BUAE W18:0nft Test 2B AR %19:Flange Test HUT AR
TNGTE 2 » SPEC YEAR - AP| 2004/ASTM 2006/ASME 2004
* NACE MA-0175 m
= HE2 3 Fad PANARES 2EVU. % ]. x
WE HEREBY CERTIEY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER
, « B ANBYAN FIIE FABCI NBA| RIEY BHOL WHK & UOO, INSYA HBIA ARA AEE B0IAF FHH 4 ASLID.
SURVEYOR ~ INSPECTION MANAGER
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